
COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-1 DRAFT  April 20, 2005 

Attachment F – Fact Sheet – Table of Contents 
 
Attachment F – Fact Sheet..................................................................................................................................... 3 
I. Permit Information ........................................................................................................................................... 3 
II. Facility Description....................................................................................................................................... 4 
[...]
D. Final Effluent Limitations ........................................................................................................................ 20 
E. Interim Effluent Limitations..................................................................................................................... 25 
F. Land Discharge Specifications (NOT APPLICABLE) ............................................................................ 25 
G. Reclamation Specifications (NOT APPLICABLE).................................................................................. 25 

V. Rationale for Receiving Water Limitations ................................................................................................ 25 
A. Surface Water ........................................................................................................................................ 25 
B. Groundwater .......................................................................................................................................... 26 

VI. Monitoring and Reporting Requirements................................................................................................... 26 
A. Influent Monitoring.................................................................................................................................. 26 
B. Effluent Monitoring ................................................................................................................................. 26 
C. Whole Effluent Toxicity Testing Requirements ...................................................................................... 26 
D. Receiving Water Monitoring................................................................................................................... 27 

1. Surface Water ................................................................................................................................. 27 
2. Groundwater ................................................................................................................................... 27 

E. Other Monitoring Requirements............................................................................................................. 27 
1. Water Supply Monitoring ................................................................................................................ 27 
2. Biosolids/Sludge Monitoring. .......................................................................................................... 27 

VII. Rationale for Provisions............................................................................................................................. 27 
A. Standard Provisions ............................................................................................................................... 27 

1. Federal Standard Provisions .......................................................................................................... 27 
2. Regional Water Board Standard Provisions ................................................................................... 27 

B. Special Provisions.................................................................................................................................. 28 
1. Re-Opener Provisions .................................................................................................................... 28 
2. Special Studies and Additional Monitoring Requirements.............................................................. 28 
3. Best Management Practices and Pollution Prevention .................................................................. 29 
4. Compliance Schedules ................................................................................................................... 29 
5. Construction, Operation, and Maintenance Specifications............................................................. 29 
6. Special Provisions for Municipal Facilities (POTWs Only) ............................................................. 29 
7. Other Special Provisions ................................................................................................................ 29 Deleted: F



COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-2 DRAFT  April 20, 2005 

VIII. Public Participation .................................................................................................................................... 30 
A. Notification of Interested Parties ............................................................................................................ 30 
B. Written Comments ................................................................................................................................. 30 
C. Public Hearing........................................................................................................................................ 30 
D. Waste Discharge Requirements Petitions ............................................................................................. 30 
E. Information and Copying........................................................................................................................ 31 
F. Register of Interested Persons .............................................................................................................. 31 
G. Additional Information ............................................................................................................................ 31 

 

Deleted: F



COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-3 DRAFT  April 20, 2005 

ATTACHMENT F – FACT SHEET 
 
As described in Section II of this Order, this Fact Sheet includes the specific legal requirements and detailed 
technical rationale that serve as the basis for the requirements of this Order. 
 

I. PERMIT INFORMATION  
 
The following table summarizes administrative information related to the facility. 

 

 

WDID 7A330105091 
Discharger Coachella Valley Water District 
Name of Facility Mid-Valley Water Reclamation Plant, Thermal 

63-002 Fillmore Street 
Thermal, CA 92274 Facility Address 
Riverside 

Facility Contact, Title and 
Phone Steve Robbins, (760) 398-2651 

Authorized Person to Sign 
and Submit Reports Steve Robbins, (760) 398-2651 

Mailing Address SAME  
Billing Address SAME  
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program N 
Reclamation Requirements User Onsite 
Facility Permitted Flow 7.0 MGD, and up to 9.9 MGD following expansion  
Facility Design Flow 7.0 MGD, and up to 9.9 MGD following expansion 
Watershed Coachella Subunit of the Whitewater Hydrologic Unit 
Receiving Water Coachella Valley Storm Water Channel 
Receiving Water Type Storm Water Channel 

Deleted: F



COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-4 DRAFT  April 20, 2005 

 
Coachella Valley Water District (hereinafter Discharger) is the owner and operator of the Mid-Valley Water 
District wastewater treatment plant (hereinafter Facility).   
 
The Facility discharges wastewater to Coachella Valley Storm Water Channel, a water of the United States 
and is currently regulated by 00-014 which was adopted on May 10, 2000.  The Discharger filed a report of 
waste discharge and submitted an application for renewal of its Waste Discharge Requirements (WDRs) 
and National Pollutant Discharge Elimination System (NPDES) permit on November 10, 2004.  Order 00-
014 was scheduled to expire on May 10, 2005 but was administratively extended upon receipt of the 
completed report of waste discharge.  A site visit was conducted on December 7, 2004, to observe 
operations and collect additional data to develop permit limitations and conditions.  

  
II. FACILITY DESCRIPTION 

 
A. Description of Wastewater Treatment or Controls  

 
1. The Coachella Valley Water District owns the wastewater collection, treatment and disposal system 

(hereinafter referred to as facility) and provides sewerage service to the City of La Quinta and 
surrounding areas, a population of approximately 29,000.  The wastewater treatment plant has a 
treatment capacity of 7.0 million gallons-per-day (MGD) and is located in Sections 2 and 11, T7S, 
R8E, SBB&M.  

 
2. The treatment system is comprised of a headworks system that includes two preaeration ponds, 

automatic bar screens, conveyor, a washer-compactor, and a headworks building equipped with an 
air scrubber.  Flow from the headworks is distributed to four treatment modules, each comprised of 
four lined aerated lagoons and two lined polishing ponds.  There are 16 aeration lagoons and 8 
polishing ponds.  All ponds are lined with a synthetic membrane liner.  Effluent from each module is 
combined, chlorinated in a flash mixing tank followed by a chlorine contact basin, and 
dechlorinated.  Effluent is chlorinated using chlorine solution and dechlorinated using a sulfur 
dioxide solution prior to discharge through Discharge 001.  Wastewater is discharged from 
Discharge 001 (see table on cover) to the Coachella Valley Storm Channel, a water of the United 
States. 

 
3. The Discharger owns and operates the wastewater collection system, which provides conveyance 

of raw wastewater to the treatment facility.  The treatment plant uses a separate sanitary sewer 
system.    

 
4. The Discharger reports that 500 dry metric tons of sewage sludge is generated on-site per year.  

The Discharger stockpiles the sludge to dry it to at least 90 percent solids.  The Discharger has 
contracted the services of a private contractor to haul away the lagoon’s sludge for final disposal.  

 
B. Discharge Points and Receiving Waters 

 
1. The final effluent is discharged to the Coachella Valley Storm Water Channel.  The Coachella 

Valley Storm Water Channel conveys the effluent to the Salton Sea.  The permitted maximum daily 
flow limitation is equal to the design capacity of the wastewater treatment plant as 7.0 mgd.  

 
2. The discharge consists of equivalent to secondary treated domestic wastewater.  

  
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data  

 
1. Effluent limitations/Discharge Specifications contained in the existing Order for discharges from the 

facility and representative monitoring data from the term of the previous Order are as follows: 

Deleted: F



COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-5 DRAFT  April 20, 2005 

 
Constituent 
(units) 

Effluent Limitation Monitoring Data 
(From February 2001 – To September 

2004) 
 Average 

Monthly 
Average 
Weekly 

Maximum 
Daily 

Maximum 
Average 
Monthly 

Discharge 

Maximum 
Average 
Weekly 

Discharge 

Maximum 
Daily 

Discharge 

Discharge Flow 
(mgd) -- -- 7 5.08 -- 6.99 

CBOD @ 20°C 
(mg/L) 40 60 -- 13.0 19.3 -- 

Total Suspended 
Solids (TSS) 
(mg/L) 

95 -- -- 37 -- 65.2 

Settleable Matter 
(ml/L) 0.3 0.5 -- < 0.11 < 0.11 -- 

pH (pH units) -- -- 6.0 – 9.0 -- -- 6.5 – 7.62 
Percent 
Removal, CBOD 
(%) 

65 -- -- 89.93 -- -- 

Percent 
Removal, TSS 
(%) 

65 -- -- 84.23 -- -- 

1 All values were reported below detection limit of 0.1 ml/L. 
2 This represents the range of reported values of pH. 
3 This value represents the maximum reported value of percent removal of the pollutant. 

 
2. The Report of Waste Discharge described the proposed discharge as follows:  

 
Annual Average Effluent Flow – 4.09 MGD 
Maximum Daily Effluent Flow – 4.84 MGD  
Average Daily Effluent Flow – 4.14 MGD  

 
3. The Report of Waste Discharge described the effluent characteristics as follows:  
 

Constituent (units) Maximum Daily Average Daily 
pH Lowest Maximum Daily (pH Units) 6.8 -- 
pH Highest Maximum Daily pH Units 7.0 -- 
Temperature (Winter) Maximum Daily (°F) 57.0 55.0 
Temperature (Summer) Maximum Daily °F 89.0 86.0 
CBOD Maximum Daily (mg/L)  11.3 7.9 
Total Suspended Solids Maximum Daily (mg/L) 36 26 
Fecal Coliform Maximum Daily (MPN/100 mL) 4.0 -- 
Ammonia as Nitrogen (mg/L) 2.1 1.3 
Total Residual Chlorine (mg/L) 0.0 0.0 
Total Kjeldahl Nitrogen (mg/L) 6.0 5.5 
Nitrate plus Nitrite as Nitrogen (mg/L) 4.8 3.8 
Oil and Grease (mg/L) 20 20 
Phosphorus (mg/L) 0.0 0.0 
Total Dissolved Solids (mg/L) 445 434 

 
D. Compliance Summary  

 
Based on a review of effluent monitoring data submitted by the Discharger for the period from May 
2000 through September 2004, the Discharger has complied with effluent limitations established in 
Order No. 00-014.   Deleted: F



COACHELLA VALLEY WATER DISTRICT  
MID-VALLEY WATER RECLAMATION PLANT NO. 4 
ORDER NO. R7-2005-0082 
NPDES NO. CA0104973 
 

Attachment F – Fact Sheet F-6 DRAFT  April 20, 2005 

 
E. Planned Changes  

 
Coachella Valley Water District plans to increase the plant capacity to 9.9 mgd, through addition of two 
activated sludge basins and two secondary clarifiers with a combined capacity of 2.9 mgd.  The 
expansion project also consists of a blower/motor control center building, a RAS/WAS pump station, a 
belt press building, and a standby generator.  Further, the Discharger plans to upgrade the existing 
chlorination facility, which is currently under construction.  The chlorination facility upgrade project 
consists of chlorine contact channels and motor control center, and an expansion of the chlorination 
building.  There are no plans to remove existing treatment systems from service during plant expansion 
and system improvements.  The Discharger submitted project drawings for the chlorination facility 
upgrade, and draft project drawings for the expansion project.  According to the renewal application, 
the Discharger expects to complete the plant improvements and expansion during the permit term.  In 
accordance with Provision VI.C.2.d, the Discharger shall submit an engineering report for the proposed 
plant expansion prior to implementing any changes to the facility, to allow the Regional Water Board to 
identify any issues or concerns regarding planned facility changes.  The proposed Order establishes 
effluent limitations applicable to the discharge from the activated sludge treatment facility; the proposed 
effluent limitations for the activated sludge treatment facility are effective upon certification that the 
project has been completed and is operational as required by Provision VI.C.7.a.  Upon written 
acceptance of the certification by the Executive Officer, the alternate effluent limitations established in 
Section IV.A.1.b of the proposed Order for the activated sludge treatment system shall be effective.   

 
III. APPLICABLE PLANS, POLICIES, AND REGULATIONS 

 
The requirements contained in the proposed Order are based on the requirements and authorities 
described in this section. 

 
A. Legal Authorities 
 

This Order is issued pursuant to section 402 of the Federal Clean Water Act (CWA) and implementing 
regulations adopted by the U.S. Environmental Protection Agency (USEPA) and Chapter 5.5, Division 7 
of the California Water Code (CWC). It shall serve as a NPDES permit for point source discharges from 
this facility to surface waters. This Order also serves as Waste Discharge Requirements (WDRs) 
pursuant to Article 4, Chapter 4 of the CWC for discharges that are not subject to regulation under 
CWA section 402. 
 

B. California Environmental Quality Act (CEQA) 
 
This action to adopt an NPDES permit is exempt from the provisions of the California Environmental 
Quality Act (Public Resources Code Section 21100, et seq.) in accordance with Section 13389 of the 
CWC. 
 

C. State and Federal Regulations, Policies, and Plans 
 

1. Water Quality Control Plans. The Regional Water Board adopted a Water Quality Control Plan for 